

# 产品质量证明书

## INSPECTION CERTIFICATE



|                       |                          |                            |                                            |                           |          |
|-----------------------|--------------------------|----------------------------|--------------------------------------------|---------------------------|----------|
| 订货单位<br>PURCHASER     | CUMIC STEEL USA, INC     | 产品名称<br>PRODUCT            | 普通碳素结构钢<br>General carbon structural steel |                           |          |
| 收货单位<br>CONSIGNEE     | CUMIC STEEL USA, INC     | 合同编号<br>CONTRACT NO.       | YGCAZANN251085014-01                       |                           |          |
| 技术标准/牌号<br>SPEC/GRADE | ASTM A36/A36M ; ASTM A36 | 交货状态<br>DELIVERY CONDITION | 热轧(AR)                                     | 签发日期<br>DATE OF ISSUE     | 20251216 |
|                       |                          | 证明书编号<br>CERTIFICATE NO.   | 251216Z00441                               | 是否保性能<br>GUARANTEE OR NOT | 是<br>YES |
| 车 号<br>TRAIN NO.      |                          |                            |                                            |                           |          |

[illegible]

|                                                                                                                                  |                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                     |                                                                                                                                                      |
|----------------------------------------------------------------------------------------------------------------------------------|---------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------|------------------------------------------------------------------------------------------------------------------------------------------------------|
| <div data-bbox="91 1171 147 1190">           注释         </div> <div data-bbox="91 1228 147 1248">           NOTES         </div> | <div data-bbox="224 1066 1001 1251"> <p>L : 熔炼成分 SMELTING COMPOSITION</p> <p>拉伸标距(GAUGE LENGTH) Lo=200 mm</p> <p>A0C冲击试验IMPACTTEST : 20°C, 纵向LONGITUDINAL, 近表 CLOSE TO SURFACE, 尺寸SIZE10*5*55</p> <p>B0A01=YIELD STRENGTH</p> <p>B0A02=TENSILE STRENGTH</p> <p>B0A03=PERCENTAGE ELONGATION AFTER FRACTURE</p> </div> <div data-bbox="728 1066 1001 1251"> <p>B0A04=YIELD STRENGTH RATIO</p> <p>B0B01=BENDTEST</p> <p>A0C01=IMPACT TEST A</p> <p>A0C012=IMPACT TEST B</p> <p>A0C013=IMPACT TEST C</p> <p>A0C02=IMPACT AVERAGE</p> </div> <div data-bbox="224 1286 443 1300"> <p>According to EN 10204 3.1</p> </div> | <div data-bbox="2020 1353 2152 1372">           技术中心         </div> <div data-bbox="2020 1386 2152 1407">           Technology Center         </div> |
| <div data-bbox="38 1377 201 1489">  </div>     | <div data-bbox="224 1348 1473 1422"> <p>本产品已按照标准要求进行制造和检验，其结果符合要求，目视及尺寸检验均符合标准要求，特此证明。</p> <p>WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION Both BOTH VISUAL AND DIMENSIONAL INSPECTION MEET THE STANDARD REQUIREMENTS</p> </div>                                                                                                                                                                                                                                                         | <div data-bbox="1955 1436 2206 1532">  </div>                   |